
PART NAME 

PART t{) 

APPROVE 

RJ7GM111-KM 
Explosive Diagram 
MGM0628-00 ~ A 

t 0 D~TE 2021.10. 27 wang a 

I Advanced configuration I 

AF2 

"'--1- I - . · --. 0Bx2 "./-. J_~TM~ti 
F03x2 F05x2 ~hi~ _ 

F11x2 , Q03x2'F . 

! F12x2 

Q93 



DRAwrm ID GMl 11 -A006 

PART NAME Peda 1 Arm set ; R 

PART!{) See Chart 

APPROVE YANGJ IANNING DAIB 10. 25 . 201 7 

Part NO. Color 

1000415439 Iced Sliver 

1000415441 Platinum 

1000415442 Polarized Titanium 

1000415444 Lace White 

1000415445 Pearl White 

1000415446 Mat Black 

1000415447 Black Glossy 

C36 
/ 

/ 
/ 

/ 

013 



DRAWil'«J NO GM111-AD08 
PART NAME Pedal Arm set ;R 

PART NO 

APPROVE YANGJIANNING DATE 10. 25. 2017 

Part NO. Color 

1000415448 Iced Sliver 

1000415450 Platinum 

1000415451 Polarized Titanium 

1000415452 Lace White 

1000415453 Pearl White 

1000415454 Mat Black 

1000415455 Black Glossy 

C36 

027x2 

015 

013~ 

/ 

017 --- -/< 
// I 

011x2 // J 

I 
J / I 

/ / / 
/ / I 

/ / I 
012 / / / 

/ / / 
I / / 

I / / 
/ / // 

I / I 
I / 

/ / I 
/ I 

/ / I 
/ / I 

/ / /~ \ 
1/ ~ 

/ / / ) 

/ / / ----- / 
/ I / /____-

I 

I 
I 

/ 

/ / / I 
I I 

, - - - _/ / 
1
-------------- ADB 

(\~-
\ 

"" 
/ 

/ 
/ 

/ 
/ 

/ 



Reference Number Part # Description Notes

1 1000415439 Pedal Arm set  left Iced Sliver   GM111 

2 1000415448 Pedal Arm set  right Iced Sliver   GM111

AC01 Bushings 1000096014 Bushing 15x19x20T GM40 Qty 6

AC2 1000415358 Fix Base Pedal Arm M   Black Matte GM111

AC2 1000415353 Fix Base Pedal Arm M painting  Iced Sliv

AF1 1000401484 Steel Rope-Extrawork Console Base  Press

AF1 Jam Nut 1000408501 Nut Hex M14x2.0Px11T G10 Chrome 

AF2 1000401486 Steel Rope-Extrawork frame 2 Press Rope

AF2 Jam Nut 1000408501 Nut Hex M14x2.0Px11T G10 Chrome 

AG1 1000415393 ConnectingTube Set  U   Iced Sliver GM11

AJ01 1000321046 Seat ADJ Set   Iced Sliver GM58-KM  Serv

AJ4 1000211102 Seat Grip Set

AK1 1000092645 Weight Plate Set 18LBS Long M40

AK2 1000092647 Weight Plate Set 18LBS Short GM40

AL2 1000405561 Incremental Weight Plate Set Semi-Assy  

AL3 1000204186 Top Weight Plate Set

AL4 1000092654 ADJ Base Three Incremental Weight Plate 

B11 1000413494 Support Board Cover Reat-Up   Iced Slive

B12 1000413504 Fix Base Pulley  painting  Iced Sliver G

B14 1000413485 Fixing Rack Cover  D   Iced Sliver GM113

B16 005009-AB Washer Spring SW8 8.2x15.4x2T Zinc Plating

B17 1000334510 Fixing Plate  down NBR   GM40 

B18 004696-AB Screw TH M8x1.25Px20L  Hex Socket  Chrom 

B22 020465-AB Washer Flat M10.2X25PX2.0T Chromed

B23 1000105174 Nut Nylon M10x1.5P G12.9 CHM

B24 1000108805 Screw RND M8x1.25Px20L HS CHM BP G12.9

B25 005145-AC Washer Flat 8.2x19.0x2.0T Chromed

B26 004929-00 Nut Nylon M8x1.25P Chromed

B27 004719-AB Screw BH M8X1.25PX12L  HS  CHM  G12.9

B28 1000110406 Screw BH Diam.4x10L TC PH G8.8 NKL FLT

B30 004530-AC SCREW SH M10X1.5PX65L  HS    BP

B31 004549-00 Screw Hex Socket Round M10x1.5Px55L Cr 

B32 1000096026 Fixing Base Sensor ABS GM40

B33 1000096531 Speed Sensor Wire 1200mm(2.5-5P) GM40

https://www.gympart.com/itemdesc.aspx?ic=MX10147&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20206&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10090&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10433&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20157&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20158&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


B34 1000096514 Control Board Matrix H102 S1.60 GM40

B35 ZMS4001255 Battery, AA for console

B36 1000411806 Manipulate Overlay     GM111

B37 004870-00 Screw Plain Tapping Rail Lock 5x15L

B38 040816-A Screw Phillip BH Tapped 3x8L 

B39 020196-A Screw Phillip BH Tapped 3x6L  Zn-BL

B40 1000307173 Plastic Cover Nut      

B41 1000413515 Fixing Rack BRACKET COVER U   Iced Slive

B43 1000099212 Screw SH M6x1.0Px15L - HS - CHM - - 

B44 1000102859 Screw Hex Socket Round M4x0.7Px10L Cr Pl

B45 004881-00 NUT HX M4X0.7P SS41 BZN  

B62 005811-00 Cable Tie Nylon Black 160L

B63 1000217603 STOPPER PIECE INDUCTOR - SPHC ZH GM40 

B65 1000344796 Insulator PET 12Wx40Lx0.2T GM Battery ca

B66 001679-00 Tie Strap Adhesive Nylon 66 HC-101 W

C24 1000345659 Cap Elliptical  TPU BL/Black C Diam.50.0

C25 1000398921 Pulley Cover Base Big ABS/PA757 Deep Gre

C27 090440 Stopper BlockRubber GM30

C28 1000097194 Pull Pin Seat Pad

C30 1000415360 Fixing Plate Pulley Small   Iced Sliver 

C32 0000095638 Foot Pad Adjustable M12X58H 12.9 EP304 

C33 099030 ADJ Plate Seat ZG20 GM40

C34 1000097206 Screw SH M8X1.25PX25L  HS  CHM  BP

C35 096159 ADJ Rod Leg Pad GM42

C36 1000407607 Cap   TPU   GM114 

C36 1000407607 Cap   TPU   GM114 

C36 1000407607 Cap   TPU   GM114 

C39 1000334512 Rubber Foot Pad Pedal Tube  NBR   GM42 

C41 1000210339 Rubber Pad Left Pedal GM42-KM

C42 1000210340 Rubber Pad Right Pedal GM42-KM

C49 096157 Fixing Block Spring 45# GM42

C51 1000393222 Spring Compression 1.3x12.7x38Lx7 SWP 

C52 1000413637 Fixing Plate CON Tube    Iced Sliver GM1

C53 096046 Axle CON Rod 45# GM40

C54 096020 Axle Leg Pad 42CrMo GM42

https://www.gympart.com/itemdesc.aspx?ic=MX20052&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10793&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20227&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20321&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


C57 0000080409 Screw TH M6X1.0PX25L  HS     

C58 1000414074 Washer  Diam.8.2XDiam.43X1.0T SPHC BED 

D09 1000422325 Bearing Rod End SI14TK/K M14X2.P  ?? ??

D11 1000110841 Grip Pedal Arm  wrap rubber GM42-KM

D11 1000110841 Grip Pedal Arm  wrap rubber GM42-KM

D11 1000110841 Grip Pedal Arm  wrap rubber GM42-KM

D12 1000397778 Stopper Ring Grip   Chrome ADC12 

D12 1000397778 Stopper Ring Grip   Chrome ADC12 

D12 1000397778 Stopper Ring Grip   Chrome ADC12 

D13 1000407605 Cap Base back TPU   GM114 

D13 1000407605 Cap Base back TPU   GM114 

D14 004929-00 Nut Nylon M8x1.25P Chromed

D15 1000397779 Cap Grip   Chrome ADC12 

D15 1000397779 Cap Grip   Chrome ADC12 

D16 005145-AC Washer Flat 8.2x19.0x2.0T Chromed

D17 1000108801 Screw RND M5x0.8Px15L HS CHM BP G8.8

D17 1000108801 Screw RND M5x0.8Px15L HS CHM BP G8.8

D17 1000108801 Screw RND M5x0.8Px15L HS CHM BP G8.8

D18 1000098051 Bearing Cover Base ABS GM40

D19 1000346841 Stopper Plate Bearing  SPHC ?35.0x5.0T  

D20 1000416638 Space Ring   POM BL/Black C  GM112 

D26 020329-00 Set Screw M6X1.0PX12L

D26 020329-00 Set Screw M6X1.0PX12L

D26 020329-00 Set Screw M6X1.0PX12L

D27 004855-AC Set Screw M6X1.0PX4L

D27 004855-AC Set Screw M6X1.0PX4L

D27 004855-AC Set Screw M6X1.0PX4L

D49 1000108801 Screw RND M5x0.8Px15L HS CHM BP G8.8

F03 1000405545 Cover Pulley mid ABS/PA757 Gray/80435 15

F05 1000415375 Pulley Fixing Set Pulley Big   Iced Sliv

F06 1000401067 Connet Head Rop  20#  GM116 Diam.22x91.2

F08 1000358289 Screw Socket Head M4x0.7Px8L  Hex Socket

F09 1000096510 Nut HX M12X1.75P SS41 CHM  

F10 1000396915 Nut Nylon M14x2.0P Grade 12.9 Chrome 

F11 1000397609 Pulley   NYLON 66+G30%(Anti-fire) Black 

https://www.gympart.com/itemdesc.aspx?ic=MX20217&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10631&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20332&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


F12 1000102864 Screw Hex Socket Round M10x1.5Px60L Cr P

F13 1000105174 Nut Nylon M10x1.5P G12.9 CHM

H05 1000397982 Cap Pedal Arm   Chrome ADC12 

H06 1000408039 ADJ plate Leg Pad Middle SUS304 172.5x62

H07 096073 CON Plate  Cap SPHC3.0t GM42

H08 096074 Stopper Ring Cap AL6061 GM42

H09 1000304394 Bousing Round Pad - PVC 60x52x30.1L GM

H11 1000408854 Stopper Pad Cam  PU BL/Black C  GM127-KM

H12 1000095593 Cap Leg Pad ABS GM42

H13 1000095594 Cap Leg Pad ABS GM42

H14 100995 Stopper Ring Leg Pad ABS GM42

H15 1000108799 Screw RND M8x1.25Px25L HS CHM BP G8.8

H16 005130-00 Washer Flat 8.4x15.5x1.6T Chromed

H17 004929-00 Nut Nylon M8x1.25P Chromed

H18 004855-AC Set Screw M6X1.0PX4L

J13 099035 Axle Pull Pin 42CrMo GM40

J14 099036 Axle Sleeve Pull Pin 42CrMo GM40

J16 1000202036 SCREW RND - - - SEAT ADJ - 

J17 1000098050 Pulley Cover Small Base ABS GM40

J18 1000398860 CON Rod Seat Adjustment ADC12  Black Mat

J20 1000092642 Spring RCL  4130CrMo Spray teflon GM40

J21 098972 Spring EXT  SWP ZNC GM40

J32 096046 Axle CON Rod 45# GM40

J33 1000097385 Stopper Sleeve CON Rod Axle ABS GM40

J35 096216 Stopper Sleeve WASHER GM40

J39 004938-00 Nut Nylon M6X1.0P Chromed

J40 1000097850 SCREW SH M8X1.25PX95L  HS  CHM  G12.9

J41 004929-00 Nut Nylon M8x1.25P Chromed

J42 005130-00 Washer Flat 8.4x15.5x1.6T Chromed

J43 1000103444 Cover Seat GM40-KM

J44 005330-00 Tinnamen Nut

J45 004636-AD Screw BH 4X15L SM PH  CHM  POT

J46 1000097206 Screw SH M8X1.25PX25L  HS  CHM  BP

K01 1000200981 Guide Rod Weight plate

K02 1000413887 Incremental Adjustable Rod-Exreawork Inc

https://www.gympart.com/itemdesc.aspx?ic=MX10612&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10357&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10149&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10643&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20206&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


K05 1000098476 End Cap Weight Plate HDPE Dark-Gray GM47

K06 1000098477 Spring Pin 8.5X90L GM47

K07 1000200981 Guide Rod Weight plate

K08 1000408504 Fixing Axle Steel Rope Head Short 45# Ch

K09 1000102915 Circlip E Type  E-15 Cr Plate

K10 019151-AA Rubber Bumper Weight Stack

K11 1000202352 Cushion Guide Rod

K13 1000202352 Cushion Guide Rod

K14 005377-00 Clamp E-Shaped Ring E-15

K62 1000406464 Socket Power Switch  PA66+G20%  110x58x1

L03 099053 ADJ Base R Incremental Weight Plate GM40

L07 099056 U Cover IncrementalWeightPlate 20# GM40

L12 099052 ADJ Base L Incremental Weight Plate GM40

L13 1000097384 Dial   ABS/PA757   GM40 

L15 1000096167 Axle Sleeve Two Weight Plate Rubber GM40

L16 1000092641 Axle Sleeve Weight Plate Rubber GM40

L17 099064 Sleeve D IncrementalWeight Plate POM GM4

L18 1000398249 Handle Set Assembly  Incremental weight

L21 1000096021 Screw SET M10X1.5P

L30 1000319417 Fixing Rack Counte  painting  Iced Slive

L31 1000232864 PERMANENT MAGNET - 1500## ## 

L32 1000096023 Half-moon Key 20# GM40

L33 1000108803 Screw RND M5x0.8Px12L HS CHM BP G8.8

L34 1000102649 Spring Pin 12X22L GM47-KM

L35 1000108801 Screw RND M5x0.8Px15L HS CHM BP G8.8

L36 1000108804 Screw BH M5x0.8Px15L HS CHM BP G8.8

L37 1000104672 Screw BH M5x0.8Px10L HS CST CST CST CHM 

L39 070571 Washer Flat 5.2X10.0X1.5T  CHM 

L40 1000217605 PLASTIC COVER HEAD PLATE TPC    GM40 

L43 1000092656 Nut HX M10X1.5PX10L SS41 CHM  

L45 1000102910 Circlip External C Type S-12 BED

L46 1000108910 Washer Flat 12.5x23x1.0t CHM

L50 1000210485 SCREW SET M5X0.8PX6L FLAT POINT HS G8.8 

L51 005084-00 Washer Flat 5.3X10.0X1.0T Chromed

L59 1000398254 Adjustment Pin Assembly Assembly  weight

https://www.gympart.com/itemdesc.aspx?ic=MX10644&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10019&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20210&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20210&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX20055&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10871&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


Q01 1000397599 Stopper Plate Steel Rope  PA66+GF30%  13

Q02 098985 Cover  Left-Fron limpid ABS   GM40 

Q03 1000408040 Stopper Plate Steel Rope  PA66+GF30%  14

Q04 098988 Cover  Right-Front ABS/PA757 Limpid  GM4

Q08 1000096024 Fixing Base PC GM40

Q14 1000108805 Screw RND M8x1.25Px20L HS CHM BP G12.9

Q15 1000399047 Cover Cam  TPU 

Q26 1000401872 Hanging Hook Main Tube  TPU Black 6C  GM

Q35 1000407026 Stopper Plate Steel Rope 2 PA66+GF30%  9

Q93 1000397883 Cover  back ABS/PA757 Limpid 1104.8x648.

Q94 1000397892 Decorte Cover  up ABS/PA757 Deep Grey 33

Q95 1000397899 Cover Frame Bright Silver Up Painting AD

Q95 1000424165 Cover Frame U painting  Black Matte GM11

Q96 1000397915 Kettle Plate  mid TPU 426C/80393 113.0x7

Q97 1000397914 Kettle Plate  right ABS  252.6x121.0x16.

Q98 1000397910 Kettle Plate  left ABS  252.6x121.0x16.0

Q99 1000397869 Cover  up ABS/PA757 Deep Grey 740.0x173.

V02 1000363760 Warning Label Frame   PC  English GM40

V02 1000363766 Warning Label Frame   PC  French GM40

V10 1000418593 Instructional Labe    PC Front French GM

V10 1000412775 Instructional Labe    PC  English GM111

V11 1000412774 Instructional Labe    PC English G

V11 1000418594 Instructional Labe    PC Rear French GM1

V12 1000411799 Direction Label Seat ADJ Tube 55X20mm  P

V13 1000411801 Spec Label Seat ADJ Tube 55X20mm  PC Rig

V14 1000411813 Direction Label Leg Pad Adjustable   PC 

V15 1000411786 Spec Label Weight Plate 10LBS  PC   GM11

V16 1000411812 Direction Label Incremental Weight Plate

Z01 004519-AE Screw Round Hex Socket M10x1.5Px80L

Z02 1000105174 Nut Nylon M10x1.5P G12.9 CHM

Z03 020465-AB Washer Flat M10.2X25PX2.0T Chromed

Z04 0000086517 Screw Round Hex Socket M10x1.5Px25L

Z05 008523-B Washer Arc M10x28x10.5T SS41

Z06 1000397921 Screw Socket Head M10X1.5PX180L-35L  Hex

Z07 055200-AB Screw Hex M10X1.5PX25L  HE  CHM  

https://www.gympart.com/itemdesc.aspx?ic=MX20206&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10090&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


Z08 084667 Screw SH M10X1.5PX175L  HS  CHM  

Z09 1000108796 Screw RND M10x1.5Px55L HS CHM BP G12.9

Z10 1000102859 Screw Hex Socket Round M4x0.7Px10L Cr Pl

Z100 1000319422 Frame Fix Plate   painting  Iced Sliver 

Z101 1000096017 Rubber Pad Fixing GM40

Z11 084905 Washer Flat 10.2X22X2.0T

Z12 1000206624 Screw SH M10X1.5PX55L

Z13 020098-AC Screw Socket Head M10X1.5PX70L-20L   Hex

Z14 005017-00 Washer Spring SW10 10.2X18.4X2.5T Chromed

Z17 020081-00 Screw SH M8X1.25PX60L  HS    G12.9

Z21 004462-Z Screw Hex Socket Round M6x1.0Px15L 

AD6 1000415457 pedal arm set Assembly left  GM111  Order kit 1

AD8 1000415464 pedal arm set Assembly right  GM111  Order kit 2

AZ9 1000412816 Label set    Gray Advanced configuration Not used on NA product.

C55 1000415368 Fix Base Pedal Arm Big painting  Iced Sl

J02 See Pad Matrix Leg Pad  PU,Vesicant Black GM42 

J27 See Pad Matrix Seat Pad  PU,Vesicant Black  GM40 

J56 See Pad Matrix Wear Cover

Not Shown 1000400633 hardware set Assembly   GM111-KM 

B16 005009-00 Washer Spring 8.2X15.4X2.0T Chromed Discontinued

B25 005040-AB Washer Flat 8.4X15.5X1.6T Discontinued

B35 1000096574 Lithium and Iron Disulfide Battery Discontinued 

C51 005485-E Spring Stretch SWP Discontinued

D16 005040-AB Washer Flat 8.4X15.5X1.6T Discontinued

F07 005091-Z Washer Flat 4.2x10x1.2T\\ D/C, NO REPL: Part will show as orderable until stock is depleted.Discontinued

Z11 020479-A Washer Flat 10.2x22.0x2.0T Chromed Discontinued


	resource2 Frame Exploded Diagram
	Frame part_list.xlsx - Worksheet

